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PACKAGE LEAFLET: INFORMATION FOR THE USER
Cycloserine Capsules Ph. Int. 250 mg
Cycloserine

Read alf of this leafiet caretully before you start taking this medicine.
- Keep this leafiet. You may need to read it again.
- If you have any turther questions. ask your doctor, health care provider
or pharmacist.
- This medicine has been prescribed for you. Do not pass it on 1o others.
It may harm them, evenif their symptoms are the same as yours.

In this leafiet:
1. Wnat Cydloserine Capsules is and what it is used for
2. Before you take Cycioserine Capsules
3. How to take Cycloserine Capsules
4. Possible side effects
5. How 10 store Cyclaserine Capsules
6. Further information

1. WHAT CYCLOSERINE CAPSULES IS AND WHAT IT IS USED FOR
Cyclosenne Capsules is used to treat tuberculosis (TB) caused by Mycobacten-
um tuberculosis. It is always given together with other medicines for TB.
Cycloserine, the active ingredient of Cycloserine Capsules, belongs to the family
of medicines called antibiotics.

To help clear up your tuberculosis (TB) completely, you must keep taking this
medicine for the tulltime of treatment, even if you begin to teel better. This is
very important. it is also important that you do not miss any doses.

2. BEFORE YOU TAKE CYCLOSERINE CAPSULES
Do not take Cycloserine Capsules:

- if you are hypersensitive (allergic) 1o cycloserine or any of the other
ingredients of Cycloserine Capsules (see section 6. what Cyclosenne
Capsules contains).

- it you have seizures (epilepsy), :

- il you have a psychiatric disorder (e.9- depressions or anxiety disorder),

- 1t you drink alcohol regularty.

Take special care with Cycloserine Capsules

Cycloserine Capsules may severely affect your mind and nervous system (see
“Possible side effects™). Your doctor will regularly check for these symptoms. If
you or your contacls notice any undue depression or personality change while
you are taking Cycloserine, report this immediately to yourdoctor or health care
provider.

If you experience rash or yellowing of the skin and eyes (possible signs of an
allergic reaction), tell your doctor immediately. Discuss the use of Cydoserine
Capsules with your doctor or health care provider if you have kidney disease.
Your doctor may need to adjust your dose.

It is important that your doctor or health care provider knows about all your
symptoms even when you think they are not refated to tuberculosis intection.
Taking other medicines

Please tell your doctor, health care prowider or pharmacist it you are taking or
have recently taken any other medicines, incluging medicines obtained without

a prescription. These may affect the action of Cycloserine Capsules, or Cycloser-
ine Capsules may affect their action.

Concurrent use of Cycloserine Capsules with isoniazid or ethionamide (other
antitubercutosis medicines) may make the side effects on the central nervous
system worse. Your doctor may adjust the dosage of the antituberculosis
medicines and will regularly check for these side effects.

Do not drink alcohol while taking Cycloserine Capsules. You are more likely to
experience serious side etfects such as seizures if you drink alcohol while taking
this medicine. Also, alcoho!l may make side effects of cycloserine such as
dizziness and drowsiness more severe.

Taking Cycloserine Capsules with food and drink
Cycloserine can be taken with or without food.

Pregnancy and breast-feeding

I you become pregnant, or are planning to become pregnant, you must contact
your doctor or healthcare provider to discuss the potential benefits and risks of
your tuberculosis therapy to you and your child.

Cyclosering passes into the breast milk. However, no negative eftects have been
reported in breastted- intants, whose mothers were receiving cydoserine.

Driving and using machines
Cycloserine Capsules may cause side effects such as dizziness or drawsiness
that can impair your ability to dnive and to use machines.

Cycloserine Capsules contains FD&C Yellow # 6.
This medicinal product contains FD&C Yellow # 6, which may cause allergic
reactions.

3. HOW TO TAXE CYCLOSERINE CAPSULES

Ahways take Cyclosenne Capsules exactly as your doctor or health care provider
told you. You shoutd check with your doctor, health care provider or pharmacist
if you are not sure.

Your doctor will assign the dose of Cycloserine Capsules appropriate for you.
The following information includes only the average doses of this medicine. i
your prescribed dose is different, do nol change it unless your doctor or health
care provider tells you to do so.

For adults the usual dose is one capsule (250 mg) taken twice daily (in the
morning and evening) in the beginning of treatment. Often this dose I1s used
throughout the treatment course, but your doctor may also slowly increase your
dose 10 one capsule (250 mg) taken three or four times per day. The doses
should be taken evenly distributed aver the day (while you are awake).

For children the dose must be determined by the doctor that prescribes the drug.
Doses of 10 mg per kilogram (4.5 mg per pound) of body weight per day have
been used

Cyclosenne Capsules will always be taken in combination with other medicines
against tuberculesis, please make sure to follow the instructions within the
supplied package leaflet(s).

Mt you take more Cycloserine Capsules than you should

It you have taken too many capsules you may develop headaches. dizziness,
confusion, drowsiness, hyper-irritability, numbness or tingling in your hands or
teet, slurred speech and personality changes (psychosis). You should
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immediately contact your dactor, health care provider or the nearest hospital
emergency department for turther advice.

If you torget to take Cycloserine Capsules

Take the missed dose as soon as possible, unless your next dose is scheduled
in less than six hours.

Skip the missed dose i it is almost ime tor your next regular dose.

Do not take a double dose to make up tor forgotten individual doses.

H you stop taking Cycloserine Capsules

Keep taking the medicine for as long as your doctor has told you, even it you are
feeling better. If you stop the medicine too soon, your infection may not be
completely cured.

You should not stop treatment unless your doctor or health care provider tells
you to.

it you have any further questions on the use of this product. ask your doctor.
health care provider or pharmacist.

4. POSSIBLE SIDE EFFECTS

Like all medicines, Cycloserine Capsules can cause side effects, although not
everybody gets them.When treating tuberculosis, it is not always paossibie 1o
ditterentiate between unwanted effects caused by Cyclosenine Capsules, of
those caused by any other medicines you may be taking at the same time.

For this reason, it is important that you infarm your doctor or health care
provider of any change in your health,

The most commonly reported (greater than 1in every 100 patients treated) side
effects are:
- confusion or abnormal behawour,
numbness or tingling in your hands or feet,
tremors (shaking),
- drowsiness,
- dizaness.
- ditficulty speaking.
- rritability,
- headache.
There are rare reports (between 1 in 10 000 and 1 in 1000 patients treated) of:
- allergic reactions (ditficulty breathing; closing of your throat; swelling of
your lips, tongue, or tace; skin rash or hives).
- cardiac arrhythmias and sudden development of congestive heart
failure in patients receiving1 g or more per day.

Epileptic seizures and coma have been reported in patients treated with
cycloserine.

However,frequency estimates for these etfects are not available:

Call your doctor right away if you notice any of these side effects.

5. HOW TO STORE CYCLOSERINE CAPSULES

Keep out of the reach and sight of children.

Do not store above 25°C. Protect from moisture and light.

Do not use Cycloserine Capsules after the expiry date which is stated on the
strip.

Do not use Cycloserine Capsules it you notice brittle or swollen capsule.

Medicines should not be disposed of via wastewater or household waste. Ask

your pharmacist how to dispose of medicines no longer required. These
measures will help to protect the environment.

Sats dispasal instructions about the desiccant:

Please do not chew, swallow or tear the desiccant (silica gel). Desiccant bag
should be disposed off imtact. Check for local requirements with your
doctor/pharmacist.

6. FURTHER INFORMATION
What Cycloserine Capsules contains
The active ingredient is Cycloserine.

The other ingredients are:

Talc. iron oxide red, FO & C red 3, titanium dioxide, FD & C yellow 6, gelatin, iron
oxide black, while the ink contains sheltac, propylene glycol, strong ammonia
solution, black iron 0xde and potassium hydroxide.

What Cycloserine Capsules looks like and contents of the pack

Cycloserine is available as a 250 mg capsule with a red opaque colored cap and
grey opaque colored body, printed as "S” on Cap and *455" on body with black
ink containing white to pale pink granular powder.

HDPE bottie pack

The primary packs are round. white, opaque, HDPE botte fitted with white
polypropylane childresistant dosures and containing 3 silica gel desiccant and
rayon coil. Pack size: 40 capsules.

Blister pack

10 Alu-Alu biisters of 10 capsules per blister card.

Supplier & Manutacturers

Strides Shasun Limited

Unit i1, R.S. No: 32, 33 & 34, PIMS Read,
Periyakalapet, Puducherry - 605 014, India.

Phone: +91-413-2655946 / 2655952 / 2655697 / 2655698
Fax: +91-44-22350278
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[lepexnan ykpaincbkoro MOBOI0, aBTEHTHYHICTb IKOIr0
NIATBEPIKEHA YNOBHOBAXKEHOIO 0C06010 3aneuuka (Typeuxo B.O.)

iHdopmauii npo 3ACTOCYBAaHHA NIKAPCLKOTrO 3ac006y

HHKIOCEPUH KAIMNCYJMU Ph. Int. 250 Mr,
Karncyau no 250 mr,

no 10 kancyn y 6aicrepi, no 10 bJsicrepis B nauui 3 KapTOHY

(CYCLOSERINE CAPSULES Ph.Int. 250 mg)

Bupobuuk: CTPAN/C IWUACYH JIMITEZA, IHAIA
3asBHuk: M.BIOTEK JIIMITEJ, BEJJUKA EPUTAHISI

3aTBEPAXKEHOT BIANOBIAHO 10 HOPMATUBHUX BUMOT KpaiHu

Bupobnuka

Ckananaerbes 3 ‘q apk.
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[lepexnan yKpaiHCHKOIO MOBOM, ABTEHTHUHICTD Mo peccrpauiiinoro nocsiguenus

AKOTO MiATBEPIKEHA YTIOBHOBAXEHOIO OCOGOK N /A / S55 5’(7/(7/ /ﬁf
3aseuuka (Typeuxo B.O.), inpopmauii npo ) -
3aCTOCYBaHHA flikapcbKOro 3acoby, 3aTBEPAXEHOT Bin ﬂ?g OF. /6
BIAMOBIAHO 1O HOPMATHBHUX BHMOI KpaiHu

BupobHuxka.

JIMCTOK-BKJIAIKA: IHOGOPMALLIS AJIS1 CIOXKUBAYA
Huxcnocepun kancyau Ph.Int. 250 mr
Uunknocepun

Mepw nix noyartn npuHMaTH ueil nikapceskuii 3aci6, ysaskuo NpouHTaATE BCIO IHCTPYKLIlO.
- 30epiraiiTe naHy iHCTPyKLitO. MOXUIHBO, BaM 3HANOOHMTLCA 3BEPHYTUCS 10 Hei Le pas.
- SlKwo y Bac € Gyab-aKki NUTAHHS, 3anuTaliTe BaWOIO niKaps. MeAHYHy cnyxby abo dapmauesTa.
- Jaunii nikapebkuit 3aci6 Gyno HpHuiHayeHo Bam. He namaiite #oro inwmum ocobam. Lle Moxe
3AWKOAHTH IM. HaBITh AKLUO BOHH MAIOTb TaKi K CHMIITOMU. SK y Bac.

Aana incTpykuia micturs HacTynuy indopmauito:
I LLlo Taxe nikapchkuit 3aci6 Linknocepun, kancynu, i s 4oro pin BHKOPHCTOBYETHCA
- Tlepen Tum, sk npuiimatu nikapcukuii 3aci6 UwnknocepuH. kancynu
3. Sk npuiimatu nixapcbkuii 3aci6 Lluknocepun. kancynu
- Moxnusi no6iuni aii
. YMoBH 36epirans
6. loaatkosa indopmauis

o

U I

I. WO TAKE JIIKAPCbLKMUI 3ACIB HUKJAOCPUH, KANCYJAU, 1 ISt 4YOro BIH
BUKOPHUCTOBYETHCS1

Huknocepun, kancynu BUKODHUCTOBYETLCS  ANS  JIIKYBaHHA rybepkynbo3y (TB). sukaukanaro
Mycobacterium tuberculosis, Bin 3apxau NPUIHAYAETHCA PATOM 3 IHLIHMH J1IKAPCbKUMM 3ac06amu npaTH
TYOEPKYAKO3Y. Lluknocepun, aktTusnui IHIPEAIEHT  Kancyu llnknocepuH, Hanexurs no PV
TIKAPCLKHX 30COBIB N1iA Ha3BOK aHTHGIOTHKH,

Hns toro wo6 noswicTio BUnikyBaTy Ty6epKyios (TB), Bu nosuuni NPOOOBXKYBATH NPHAMATH AuHIIii
[UKapebKHA 3aCi6 NpoTAroM BebOro TEPMiny NiKyBUHHA, HABITH AKWO BH NO-HHAECTE Bia4yBatH cede
kpauue. Lle ayxe saxnuso. Takox Baxiuso. w00 BH He nponyckanu npuiom NKapCLKOro 3acoby.

2. IEPEJ] TUM SIK NPUAMATH UHUKJIIOCEPHH, KANCYJH
He npuiimaiite Luknocepun, Kancynu:
- NPpH  IHAMBINyanbHi HenepeHoCcHMOCTi (aneprii) Ha uukiocepun abo Ha Oynb-aKHI  [HIUHI]
IHFPeAieHT Kancyn Lnknocepuny (auB. posain 6 «Crtas»),
- AKLIO BH CTpaXKAacTe Ha CyIOMHM (€NiNencit).
- AKLLO y BAaC € NCHXiYHKA po3nan (Hanpuknan, nenpecis abo TPUBOXHI posnaum),
- SKILUO BH PETYNIAPHO BXHBAETE ANKOIroONb.

HoTpumyiitecs ocobansoi obepexxnocri npn npuiiomi Kancyn Uuknocepuny

Jlikapebkuii 3aci6 Linknocepun, Kancystn Moxe CepHO3HO BNJIMHYTH Ha Bawy PO3YMOBY AISNBHICTD |
HCPBOBY CHCTEMY (auB. "Moxausi no6iuni uii"). Baw nikap Gyne peryjisipHO MepesipsTH HasBHicTL
TAKUX CHMNTOMIB. k1o BH abo salui OTOUYI0UI NOMITHIN Byab-siKY HEXapaKTepHy Aenpecito abo 3aiHy
0COBHCTOCTI, NOKH BH npHitMacTe Lluksiocepun. neraitno nosigomre Mpo Ue BaWOro nikaps abo Meanuny
cyxby.

JIKIUO 3'ABNSETLCA BHCHN aBo MOXOBTIHHS IKIPH Ta OuchH (MOXAHBO. ue osnaxafngp?_w\o} peakuii).
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ObrosopiTb BxHBaHHA Nikapcbkoro 3acoby Lluknocepun. kancynu 3 Bawwm nikapem a6o MeaHyHOIO
cnyk60i0, AKWO y Bac € 3aXBOPIOBAHHA HMPOK. MOXIHBO. Ball fiKap NpPUAME pilleHHs wWO10
KOPHUTYBaHHS NO3M,

Baxnuso. wo6 Baw nikap a6o Meaduna cnyx6a 3HANM Npo BCi Bawli CUMNTOMM, HAaBiThb AKILO B
NyMaceTe, 110 BOHH HE NOB'A3aHi 3 iHdekuicto Ty6epKynbo3y.

Biacmonis 3 inuumn nikapebknmu 3acobamu

byub nacka, nosinoMTe CBOEMY JliKapro. MennuHy ciyxfy abo dapMaueBTy. SKIO BH npuiiMacte ado
HeloaBHO NpuAManu Oyab-AKi iHWI Nikapcbki 3acobu, B TOMY yucni 6e3penenTypHi fikapebki 3aco6u.
BoHy MOXyTb BIIIMHYTH Ha A1it0 Nikapcbkoro 3acofy Liukiocepun, kancynu, abo Linknoceput. kancyau
MOXe BIUIHHYTH Ha 1X Ai10.

OnHoyacHe BHKOPHCTaHHA Nikapcbkoro 3acoby LIMknocepuH, kancymu 3 i30Hia3Maom abo eTioHaMiaon
(IHWHMMHA NPOTUTYBEPKYNBOZHUMHU JIIKAPCHKUMHU 34CODAMH) MOXKE BUKAUKATH MOCHEHHS NOBIYHUX 1iii 3
Boky uenTpanbHoi HepBOBOI cHcTeMH. Baln nikap MOXE KOPHryBaTH A03yBaHHs NPOTHTYOEPKYNbO3HIIN
npenapatis i Oyne perynAapHO nepeBipaATH Wi NOBIUHI T,

He BxuBaiite ankorons nia uac npuiomy jikapcbkoro 3acody Liuknocepuu, kancynu. [yxke #MoBipHo.
WO Yy BaC BHHUKHYTh CEPHO3HI MOBIYHI AIl, TaKi K CYAOMH, AKILO BH BXKHMBAETE ANKOrofb, NpHiiMaIOul
AaHui nikapcbkuit 3aci6. Kpim Toro, ankoroib Moxe nocHAMTH MOGidHi Aif LMKNOCEPHHY. TaKi $K
3aMaMOPOYEHHA | COHMTUBICTb. Ta 3pOOHTH X GinbL BAKKHMH.

Ipuiiom nikapcebkoro 3acoby Llnknocepun, kancyJiu 3 ixelo i Hanoamu
Linknoceput MoXHa npuAMaTH Mij yac rnpuiomy ixi abo HezanexxHo Bif npuitoMy ixi.

3acTocyBaHns y nepioa BariTHOCTI a60 roayBAHHA IPYLAIO

Slkwo BH BariTHi, abo nnaHyeTe BAriTHICTb, BH IOBHHHI NOBIAOMUTH BALLOMY NIKapto a60 MeHuH\
ciyx6y. w06 o6roBOpUTH NOTEHLIMHI NepeBary Ta pu3nkK Balwoi Tepanii TyGepKyabo3y Ana Bac i Bawai
OHUTHHH.

Unknocepun notpanase B rpyuase monoko. [lpoTe. nerarunni edektd He 6yau 3apeccTpoBani v uTeii 1
[PYAHOMY BUTOLOBYBAHHI, MATEPl SKKUX NPHIIMAIN LHKIOCCPHIL

Boaus Ha 3paTHicTL  kepyBati  Tpamucnopruumu  3acobamu 260 nNpamoBaTH 3 iHUIHMI
ABTOMATH30BAHHMH CHCTEMAMH

Jlikapcbkuit 3aci6 LIMknocepuH, karncynu MoXe BHKNMKATH NOOGIYHI Aii, Taki K 3anamopoueHHs ado
COHAMBICTb, WO MOXE BIAMHYTH HA 3AATHICTh KEPYBalH | NPaLIOBATH 3 {HWHMMH aBTOMATH30BaHHA I
CHCTEMaMH.

Jlixapebkuii 3aci6 Linkaocepun, kancyau micturs 6apouuk FD & C XosThit Ne 6.
Ueit nikapcbkuit 3aci6 MicTuTb 6aprnk FD & C XosTuit Ne 6, skuit MOXe BUKNMKATH anepriuki peaxuii.

3. SIK MIPUAMATH JIIKAPCbKHM 3ACI6 UUKJAOCEPHH, KATICYJIU

3aBxau npuiimaiiTe nikapcbkuit 3aci6 Llkiocepuil. kancyan BIANOBIAHO 40 NMpPH3HaYeHHs Aikapst ado
MeNU4HOT CyXOH. B NOBMHHI NOPaAMTHCA 3 BAlKM NiKapeM, MEAMYHOIO CNyx6oto a60 (hapmaueBToA.
AKLILO BH HE 3pO3YMIJIK CXEMH 1IPHIIOMY.

Baw nikap npu3nauuTb N03y Jikapcbkoro 3acody llukiocepuH, xancynu, sKa (IIXOAHTL 178 Bac.
Hactynua indopmallisn Bruitodae 8 cede TiNbKKM Ccepeani 103K 1A% NAHOTO npenapary. SKIIO npu3HayeH:
BAM 1034 BIAPI3HAECTBCA, HE CNiA i1 3MIHIOBATH, OKPIM THUX BHNAAKIB, KOAW Take OYyNO NPH3HAYEHO
nixapem abo MeauuHO cnyx6olo.



Ha novarky nikysanua 3BHuaiina n03a ANI3 ZOPOCMHX CTAHOBMTL NO OAHIN Kancyni (250 MT) ABIYI Ha
AeHb (BpaHui Ta BBeuepi). YacTo nana ao3a BHKOPUCTOBYETLCH MPOTATOM BCLOTO KYPCY MiKYBaHHS, ane
B4l J1IKap TaKoX MOXe NOCTYNOBO 301NblWYBATH N03Y 10 NO OaHiii kancyni (250 mr) tpu a6o wotupn
pasu Ha aeHb. [osu cnig npuiimatu 4EPEI PIBHOMIPHI NPOMIXKM yacy NPOTArOM [HS (332 BHHATKOM
HIYHOrO Nepiony).

[ns  npiteii no3a nosuuua O6yTH BH3HaueHa niKapeM, AKHH MpU3Hauae npenapar. 3a3Buyaii
BHKOpUCTOBYETECA 1032 10 Mr Ha Kinorpam (4,5 Mr Ha $YHT) Baru Tina Ha neHb.

Jikapebkuit 3aci6 Lluknocepun, KallCy/in 34BXAN NPUAMAIOTBCH y NOEAHAHHI 3 [HUWHMU NIKapChKHUMK
3acobamu npoty Tybepkynbo3y: 6ynb nacka. NEPEKOHANTECS. WO AOTPHMYETECH MPHIUCIB 3 IHCTPYKLIT
/U1R BAKOPHUCTAHHSA.

Slkwo Bu npuiinsan 6inpue Kancya Lukaocepuny nisk nosunni Oysim

[lepenosysanns  Moxe CYNpOBOIMXYBATHCL  TONOBHMUM  Gonewm, 3anaMOpOYEHHAM,  CINYTaHICTH
CBIAOMOCTI, COHAMBICTIO. NiABMILEHOO ApaviBAMBICTIO, OHIMIHHAM 460 MOKONIOBAHHAM B pykax 4
HOTAX. HEBHPA3HOIO MOBOKO Ta 3MIHOK OCOBMCTOCT] (ncuxo3). Bu noBuHHI HeraiiHo 3BEPHYTHCH 10
TKaps abo y BiAmisIeHHs HeBixKNANHO] RonoMoru Haibinxyoi nikapHi 3a nopagoo.

Slkuto Bu 3abyaun npuiinsity Aikapewbkuii 3aci6 Uuknocepun, Kancyau

[lpuitMiTe nponyweny no3y sk mosxHa LWBHALLE, TiNbKM SKLLO BAWIA HACTYNHA A03a He MAaHyeTbes
MeHUle HiX yepes 6 roamy.

[lponycTiTh nponyuieHy n03y, KO Yyac Ans Bawoi HaCTYNHOT YeProBOT 1034 Maiie HacTas,

He npuitmaiite noasiitny 103y, wo6 3anosHuTH NpoNnyuieHy 403y.

SIkwo Bu npunuunan npuiiom Jgikapcskoro 3acoby Linkiocepnn, kancyan

[lponosxyiTte npuiimaTh NiKapehkuit 3aci6 npotarom HaCY. NPU3HAYEHOrO RAM NiKapeM, HaBiTb SKLIO
Bu sinuysacte cebe kpawe. Skwo By NpHTIHHETE NPHHMATH nikapebkuil 3aci6 3aHaato WBHAKO.
tHipeKLiA MOXe ByTH BUIKYBaHa e NOBHICTIO. o

Bit tie 1OBMHHI NPUNUHATH NIKYBaHHS OKPIM BHIOAKY, KOAM Baw mxap abo MeauuHa cnyBa ckaxe san
ue 3pobuTH.

JIkwo y Bac € axki-HeGyab NUTAHHSA OO BHKOPHCTAHHS JAHOTO NIKAPCHKOrO 3acoby. 3BEPHITHCH 10
7iKaps abo dapmalesTa.

+. MOYJTUBI MOBIYHI 11
SIk 1 BCi mikapebki 3aco6u Linknocepun, kancynu mose BHKAHKATH noGiumi AiT, XOU | He B KOXHOrO
nauienta. Ilin yac nikysanus TYOEepKynbO3y He 3aBXAH MOXAUBO BIAPI3HHTH NOGiYHi i, BUKHKAHI
JIKAPCLKHM 3ac060M Uuxnocepun, Kancynu sia nobiuHux edexTis, ki BUKIKKAH] OyAb-IKMMH [HWHMH
JIKapCbKMUMM 3ac00aMM, nig yac OQHO4aCHOrO 3aCTOCYBAHHS. R : ' -
3 ul€l NpUYHHK, BAXAHBO NOBIROMUTH CBOIO NiKapst 11po Gynb-sKi 3MIHK B CTaHi 300pOB'1.
Haiidinbuw vacti (6inbwe 1 3 kosxcHux 100 MALIEHTIB, WO NPOXOAHAN NIKYBaHHS) NOGIuHi peakuii:
- CMIAYTAHICTb CBIAOMOCTI a60 aHOMATbHA noseniHka,
- OHIMIHHA abo NOKONIOBAHHS B pyKax 4u Horax,
- Tpemop (Tpacka),
COHJTHBICTh,
- 3aNaMOPOUEHHS,
BaXKICTb B pO3MOBI.
APATIBAKBICTD,
- TONOBHHH Oinb.
P1aki (mix 13 10000 Ta 1 3 1000 nauieHTie) HoGiuni peaxuii:
© QIEPrivHi peakuii (Baxke AMXaHHS; CHa3m ropna; Habpsik ry6. szuka abo obamuus; mx}pmcun
) LN

ab0 Kponup'sHka); 8 RS
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EnifenTHYHi Hanagu i KoMa Oy/NH 3apeecTpOBaHI Y NALiCHTIB. AKI OTPHMYBAIH UMKNOCEPHH. THM He
MEHILL, OLliIHKA 4aCTOTH LMX AiH He JOCTYMHa!
3BepHITLCA [0 JiKapsl, KLU0 BH NOMITHIH siKi-HEBY b 3 LiMX NOGIUHUX A,

5. YMOBH 3BEPITAHHSA

36epiraTH B HEAOCTYNHOMY [Uls piTed Micui.

3GepiraTH Ny TEMNEPATYpi He BHLLE 25 °C. B 3aXMIlEHOMY Bl BONOTH i CBiTNA MicUi.

He BHKOPUCTOBYiiTE NiKapCbKHA 3aci6 |MKAOCEPHH. KANCysiu Nicas 3aKiHYEHHA TEPMiHY MPUAATHOCTI.
Ja3HaueHoro Ha baicTepi.

He BMKOPHCTOBYHTE /iKapCHKHUiA 3aci6 LIMKNOCEPHH, KaNcynu, Ko BH MOMITHIH. O KANCyaH AaMKI
abo B3AYTI.

Jlikapcbki 3acobM He Cilill BUKHAATH Y CTOKM 460 3 1106yTOBMMH BilXOHAMH. 3anuraite y Baworo
(apMaueBTa MNpo npaBuna yTuRnizauii  NikapchKuX saco6is. Lli 3axoau NOMOMOXYTb 3aXHCTHTH
HABKOJIHILHE CEpelOBHLLE.

IneTpykuii 6esneunoi yruiizauii ocywysatia:

X yBaTu. koBTaTH a0 PO3PHBATH OCYLUyBaY (cuaikarens) 3aGopoHeHo. BonoronornnHay noBHHEH oyTH
yTHAi30BaHuH 6€3 NOLWKOMKEHD. MpokoHCy/IbTYHTECSH 3 BAUIMM nikapem/dapmauesToM OAO0 MiCUEBHX
BHMOT.,

6. IOJATKOBA IHOOPMALLIS

Ckanan:
AKTHBHa peyoBKHa - Llnknocepun.

NonomidkHi pe4OBHHH:

Tanbk, okcup 3aniza uepsonnit, FD & C YCPBOHMH 3, TMTAHY MIOKCHA, FD & C woBTHi 0, XeNaTHH.
OKCHA 381138 YOPHHMil, HOPHHIO, WO MICTHTL WENAK, ApONINEHrNiKOb, POIUHH amiaky KOHUEHTPOBAHHIL.
OKCHI 3201132 HOPHUI | KaNilo MAPOKCHA.

Yuuaxoska

Linknocepun poctynuui no 250 Mr B xancynax i3 YEPBOHOK HEMPO3OPOK) KPHLLKOIO, Td CipHM
HENpO3OPHUM KOPIyCOM, 3 HanWcoMm HOpHWUMM yopHunamu «S» Ha kpuileyui i «455» Ha Kopnyci, uwo
\HiCTATH rPaHyNbOBAHMI NOPOWIOK Bia Binoro 1o CBIT/IOI'0 POXEBOIO KOABLOPY.

[TnsiLLKa 3 TOMETHAEHY BHCOKOT WiILHOCTI

[lepBHHHA ynakoBka L€ Kpyrna, 6ina. nenposopa, MEBLLL mswka ocHaeHa 6171010 MONINPONIAEHOBOK
CTPIUKOIO A8 3an0BiraHHs BIAKPHTTS LITbMH | MICTHTb BOJIOFOTIOTJIMHAY CHJtIKArenb | BICKO3HHWI JOKTYT.
Po3mip ynakosku: 40 kancyn.

baicrepu
10 antoMiniit/anominii 6aicrepis, no 10 kancya'y onicrepi.
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